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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 : 9 4 A3k (WHITE PAPER)

SB| 22X P9 SBI| 2k % O 1‘if§'?ll 'g.%
(Tlﬁjfﬁcp ) (Ijﬁ 'it) '(?id"’ih ('f) AN (Result)
€s ems ni ethno (MDL) No. 1
= 7 i ® ¥ / Butylated hydroxyl mg/kg [%+ US EPA 3550C (2007) » 12 4 4p & 10 n. d.
toluene (BHT) (CAS No.: 128-37-0) 17 &/ F ¥ k&R, / With reference
to US EPA 3550C (2007). Analysis
was performed by GC/MS.
# 2 (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&)
3. MDL = Method Detection Limit (= ;% i ipl#&*2 &)
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(The tested sample / part is marked by an arrow if it’s shown on the photo. )
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